
Utah State University Utah State University 

DigitalCommons@USU DigitalCommons@USU 

Reports Utah Water Research Laboratory 

January 1978 

Evaluation of the Long Term Effects of Irrigation with Wastewater Evaluation of the Long Term Effects of Irrigation with Wastewater 

James H. Reynolds 

M. O. Braun 

W. F. Campbell 

R. W. Miller 

L. R. Anderson 

Follow this and additional works at: https://digitalcommons.usu.edu/water_rep 

 Part of the Civil and Environmental Engineering Commons, and the Water Resource Management 

Commons 

Recommended Citation Recommended Citation 
Reynolds, James H.; Braun, M. O.; Campbell, W. F.; Miller, R. W.; and Anderson, L. R., "Evaluation of the 
Long Term Effects of Irrigation with Wastewater" (1978). Reports. Paper 137. 
https://digitalcommons.usu.edu/water_rep/137 

This Report is brought to you for free and open access by 
the Utah Water Research Laboratory at 
DigitalCommons@USU. It has been accepted for 
inclusion in Reports by an authorized administrator of 
DigitalCommons@USU. For more information, please 
contact digitalcommons@usu.edu. 

CORE Metadata, citation and similar papers at core.ac.uk

Provided by DigitalCommons@USU

https://core.ac.uk/display/32545588?utm_source=pdf&utm_medium=banner&utm_campaign=pdf-decoration-v1
https://digitalcommons.usu.edu/
https://digitalcommons.usu.edu/water_rep
https://digitalcommons.usu.edu/water
https://digitalcommons.usu.edu/water_rep?utm_source=digitalcommons.usu.edu%2Fwater_rep%2F137&utm_medium=PDF&utm_campaign=PDFCoverPages
http://network.bepress.com/hgg/discipline/251?utm_source=digitalcommons.usu.edu%2Fwater_rep%2F137&utm_medium=PDF&utm_campaign=PDFCoverPages
http://network.bepress.com/hgg/discipline/1057?utm_source=digitalcommons.usu.edu%2Fwater_rep%2F137&utm_medium=PDF&utm_campaign=PDFCoverPages
http://network.bepress.com/hgg/discipline/1057?utm_source=digitalcommons.usu.edu%2Fwater_rep%2F137&utm_medium=PDF&utm_campaign=PDFCoverPages
https://digitalcommons.usu.edu/water_rep/137?utm_source=digitalcommons.usu.edu%2Fwater_rep%2F137&utm_medium=PDF&utm_campaign=PDFCoverPages
mailto:digitalcommons@usu.edu
http://library.usu.edu/
http://library.usu.edu/


Oct. 5~ 1978, Session No. 39 

EVALUATION OF THE LONG TERM EFFECTS 
OF IRRIGATION WITH WASTEWATER 

by 

James H. Reynolds. M. O. Braun, W. F. Campbell 
R. W. Miller, and L. R. Anderson 

Presented at 

51st Annual Conference of the Water Pollution Control 
Federation~ October 1-6, 1978, Anaheim, California 

utah Water Researoh Laboratoy.y 
utah state University 

Logan, Utah 



EVALUATION OF THE LONG TERM EFFECTS 
OF IRRIGATION WITH WASTEWATER 

by 

James H. Reynolds~ M. O. Braun~ W. F. Campbell~ 

R. W. Miller~ and L. R. Anderson 

INTRODUCTION 

Background 

The application of municipal wastewater to the land or using the 

soil mantle as a wastewater treatment system has been practiced for 

many years. The history of land application dates back to ancient 

Athens. Sewage farming or the transportation of wastewater to rural 

areas for irrigation and disposal was practiced in Europe as early as 

1559. The practice became fairly widespread in England, France, 

Germany, Poland, Austria,and the United States during the late 1800's 

[EPA~ et al., 1977]. 

However, during the early twentieth century, many land application 

systems were replaced with conventional wastewater treatment facilities. 

More recently, the number of land disposal systems has increased 

from approximately 304 reported systems serving 900,000 persons in 

1940 to 571 reported systems .serving 6,600,000 persons in 1972 [Thomas, 

1973J. 

The enactment of stringent discharge standards (i.e., PL 92-500) 

and the increasing cost of conventional wastewater treatment systems 

have created increasing usage of land disposal systems for wastewater 



2 

treatment. However, very little reliable information is available 

concerning the long term effects of applying wastewater to the land. 

Object; ves 

The general objective of this paper is to present the results 

of a twenty-four month study to determine the long term effects of 

applying secondary treated municipal effluent to the land. The study 

compared data collected from a site which had been irrigated with 

wastewater effluent (treated site) since 1957 to data collected from 

an adjacent site which had received normal irrigation water (control 

site) for a similar period. The site is classified as a slow rate 

or crop irrigation land application system. 

METHODS 

Site Description 

The study site was conducted at Tooele, Utah, (pop. 3,800 people) 

during 1976 and 1977. The community has a relatively large commercial 

district, but does not contain any major industries. The climate is 

semi-arid with an annual precipitation of 42 cm (16.5 inches). 

The Tooele Wastewater Treatment Plant began operation in 1957 

with a design capacity of 8327 m3/day (2.2 mgd). In 1957, the plant 

consisted of grit removal, primary sedimentation, conventional trickling 

filter, secondary sedimentation, chlorination, and anaerobic sludge 

digestion with sand drying beds. The average daily flow to the plant 

was less than 3028 m3/day (0.8 mgd) in 1957, but gradually increased 

to over 3785 m3/day (1.0 mgd) by 1961. During 1976 and 1977, the 

average daily flow was 5647 m3/day (1.492 mgd) and 2515.5 m3/day 



(0.665 mgd). The reduced flow in 1977 was due to severe drought 

conditions. 

3 

Enactment of stringent effluent discharge standards by the State 

of Utah required the treatment plant to be upgraded. In the spring of 

1977 the treatment plant was converted to a two stage trickling filter 

plant. Also, the secondary clarifier capacity was more than doubled. 

The treatment plant effluent has been under contract to a local 

land owner since the plant began operation in 1957. This contract 

allows the land owner to use the plant effluent for crop irrigation 

and stock watering. The land owner controls approximately 486 ha 

(1200 acres) of crop and pasture land. Management of the wastewater 

has been directed toward crop production rather than wastewater 

disposal. Thus, the land owner attempts to irrigate as much land 

as possible with the treatment plant effluent. Frequently, since 

1957, treatment plant effluent has been co-mingled with normal 

irrigation water to assist the crop production. However, the 

specific sites selected for this study had not received any co-mingled 

water. 

Experimental System 

The experimental system is shown in Figure 1. The treatment 

plant effluent flows approximately 0.40 km (0.25 mile) through an 

earthen ditch to the first holding reservoir which is approximately 

0.2 ha (0.5 acre) in area and has an average depth of less than 1.8 m 

(6 feet). This reservoir provides minimum storage and was designed 

to settle solids which escaped the secondary clarifier. The reservoir 

is very shallow and suffers from hydraulic short circuiting. 



HOLDING RESERVOIR #2 

G) 
~ 

TREATED SITE 

r/·~·:~/a SPRAY IRRIGATED 

D FLOOD IRRIGATED 

® __ .... ___ ..J 

6. BACK- HOE PITS 

UN-NAMED STREET 

CONTROL GARDEN 
PLOT, 

~ NORTH 
NOT TO SCALE 

Figure 1. Schematic diagram of experimental system, location of water sampling stations, and soil 
sampling stations. 

"i o 
o 
"., 
r­
"., 

.j:::o 



5 

Near the outlet of the first holding reservoir is a pump station 

intake used to provide sprinkler irrigation for several adjacent 

fields. This point also provides the intake for effluent applied to 

the spray irrigation portion of the treated experimental site. 

Sprinkler irrigation of the treated site did not begin until 1976. 

Prior to 1976 the entire treated site was flood irrigated with treat­

ment plant effluent from the second holding reservoir. 

From the first holding reservoir the water flows approximately 

1.6 km (l mile) through an earthen ditch to the second reservoir 

which is approximately 0.05 ha (0.125 acre) and has an average depth 

greater than 3 m (10 feet). This holding reservoir is used primarily 

for storage and control of effluent application to various irrigated 

fields. 

Treated Site 

Historically, the treated site had been flood irrigated with 

treatment plant effluent stored in the second reservoir. However, as 

mentioned earlier, in 1976, a sprinkler irrigated line was installed 

near the outlet of the first holding reservoir and after that time a 

portion of the treated site was sprinkler irrigated with treatment 

plant effluent from the first reservoir. 

The treated site is shown in Figure 1 and consists of 14 ha 

(34.5 acres) total. The treated site consists of the second holding 

reservoir, a 10.5 ha (25.2 acre) sprinkler irrigated portion, a 1.7 ha 

(4.2 acre) flood irrigation portion and an area [0.13 ha (0.32 acre)] 

set aside for experimental garden plots. The experimental garden 

plots were established specifically for this study to determine the 



response of selected garden crops. Generally,the treated site was 

irrigated three or four times per season. Prior to 1957, the land 

6 

was not cultivated or pastured. In 1976, a gravity flow sprinkler 

irrigation line from the first holding reservoir to the treatment site 

was installed. However, a portion of the site was maintained for 

flood irrigation to assist with this study. Measurements made during 

the study indicate that the average yearly flood irrigation application 

of water to the treated plot has been 9.4 cm/yr (23.95 in/yr). Thus, 

the site may be classified as a slow rate system. 

The treated site is planted with a mixture of pasture grass and 

alfalfa hay. Generally, the first crop of grass and hay is cut, baled, 

and removed from the site. This is usually completed by the second 

week of June. During the remainder of the season, the area is 

pastured with cattle and sheep. This management practice was continued 

through this study. 

Control Site 

As shown in Figure 1, the control site is located about 0.8 km 

(0.5 mile) from the treated site and less than 1.6 km (1 mile) from 

the treatment plant. The control site consisted of a total of 9 ha 

(22.2 acres) which included a 0.15 ha (0.37 acre) garden plot, a 7.2 

ha (17.8 acres) portion which had never received treated effluent from 

the treatment plant, and a 1.7 ha (4.2 acres) portion which had 

occasionally received treated effluent from 1957 to 1966. The exact 

amount of treated effluent applied to this portion of the control 

site is unknown, thus no soil samples were collected from this portion. 

The experimental garden plots were established to compare the response· 



7 

of specific garden crops to those grown on the treated garden plots. 

The control site has been cultivated for approximately fifty 

years. However, it has only been irrigated since 1966. Prior to 1966, 

this area was under dry farm cultivation. Construction of a storage 

reservoir in the mountains east of Tooele was completed in 1966 by 

the Settlement Canyon Irrigation Company. Water from this reservoir 

was used to irrigate the control site from 1966 to the present. The 

site has received three or four irrigations per season since 1966. 

Measurements made during this study indicate that the annual irrigation 

rate has been 6.2 cm/yr (15.62 in/yr). 

The control site has been planted in alfalfa hay for the past 

few years. Generally, these crops of alfalfa hay are cut, baled. and 

removed from the site each year. During the late fall, winter; and 

early spring, the area is used for winter pasture and feed area for 

range cattle and sheep. During May to October of 1976 and 1977, no 

animals were pastured on the control site. 

Water Quality and Quantity 

Surface water sampling stations were established at the 11 

locations shown in Figure 1 and described in Table 1. 

Twenty-four hour composite samples were obtained with ISCO Model 

1580 Composite samplers and stored at 2 C (24 F) in propane operated 